0
[

| G PETROCHEMICALS LIMITED

Date: 1*' Dec 2024
The Director
Ministry of Environment, Forest & Climate Change,
Indira Paryavaran Bhavan, Aliganj, Jorbagh Road,
New Delhi -110 003

Sub: Submission of Six Monthly Environmental Clearance Compliance Status Report.
Ref.: Environmental clearances granted for expansion of petrochemical unit, by
MoEF & CC vides clearance no. PA-V F.NO-J-11011/73/2016-1A-11(1), Dated: 14
March 2022 And Amendment EC F.NO. J-1101 1/73/2016-IA-II(I) dated 06™ Oct
2022.

Dear Sir,
With reference to the above we are submitting herewith our half yearly compliance
status report as per condition stipulated in Environmental Clearance for period of Apr

2024 - Sept 2024. We hope the above is to your satisfaction.
[...]
CT-1 2800 2000 18.9
CT-2 4200 3500 30.1
CT-3 2800 1890 15.0
CT-4 4800 2150 23.0
CT-5 2700 2000 19.2
Total 17300 11540 106.25

>  (Average of Apr to Oct-24 month data is taken for above data)

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 22 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Production Vs Specific Water Consumption Comparison

Plant ‘PA’ Production has increased from FY 2024-25 with PA # 5 Plant addition.
Hence, overall water consumption quantity has increased but with near same
specific water consumption of near 5.82 m3/MT PA product. Figure below gives the
monthly production trends for FY 2024 & FY 2025 as on Oct 24.

Figure 5 : Monthwise PA Production Trend, MT/month

Monthwise Productiom Trends, MT

25000.00 Production FY
2025
20000.00 Productiom FY
2024

/ T —
15000.00 —

10000.00
5000.00

0.00

Figure 6 : Monthwise Specific Water Consumption Trend, m3/T PA

Monthwise Specific Water Ratio Trends, m¥MT

6.24 FY 2024, 6.17

6.17 637 5ogg : 597 598 6.23

FY 2025, 6.05

Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb  Mar

Specific Water consumption for FY 21-22 was 6.16 m3/T and has subsequently been
optimized to 5.99 m3/T in last audit report FY 2023 and is further optimized to 5.82
m3/T as on Oct ‘24. Thus, there is a sustained reduction in specific water
consumption at the plant over last 2 - 3 years.

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 23 of 45




ooy

Water Audit Report for M/s I G Petrochemicals Ltd.

Figure 7 : Year on Year Specific Water Consumption Trend, m® /T PA

Specific Water Consumption, m¥T PA Product

6.16
5.99
\
' 582

2021-22 2022-23 2023-24 as
on Oct 24

Table 7 : Monthwise Production and Specific Water Consumption Comparison

Month & Year Water Tanker Rain water  Total Water PA Water to
Consumption water harvesting  Consumption Production PA
(m3) consumption (m3) (m3) (MT) Product
(m3) ratio,
m3/MT
Apr-23 97843 97843 16740.70
May-23 92866 98506 18213.03
Jun-23 86327 97365 16402.75
Jul-23 82170 94220 17964.55
Aug-23 76298 79986 13389.13
Sep-23 87685 88873 15051.68
Oct-23 107212 112122 18011.26
Nov-23 104938 104938 15236.13
Dec-23 77456 77456 14881.10
Jan-24 82202 82202 16123.10
Feb-24 87805 87805 17235.50
Mar-24 94745 103225 16735.60
Apr-24 107798 121528 19069.80
May-24 96019 100419 18634.13
Jun-24 84450 85434 13691.83
Jul-24 81091 85488 18777.13
Aug-24 99730 110868 18532.55
Sep-24 91278 97985 15443.16
Oct-24 119880 122390 20216
Average 19 months 92515 97298 16860
FY 2023-24 89796 93712 16332

FY 2024-25 as on Oct 97178 103445 17766
24

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 24 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Water Distribution Line Network

Water is received from MIDC sources via main pipeline and is taken to reservoirs for
storage and distribution. Following line diagram presents the distribution network at
the plant. Based on the water balance data and pump capacity reviewed during the
audit, the major water consuming areas are Cooling Tower makeup followed by
DM Water for Utility Boiler, Process, Potable & Domestic use.

Figure 8 : Water Distribution Network Diagram

RAW WATER DISTRIBUTION

Raw Water 'S 2, S
FremMDC Flosirgter i £ ¥ e Domesiic Water
Flawmater b N, ¥

i

. : /’\
From: Fire Water Tank |'/, \

Tommetar KL tank
(L | J[Firewater
v Ta Fre Water Tank tank —
. i
L

Reservior-1 Resarvior-2 J N iater — £

4——| intake tank | -

| = . d o (- s CT-amakeug
¢ (J 'O R)=<
B = {g J = o~ | P-1051C/D
R L |

.

2 5] T P-20L &

Rain water collection tank P
e T-1Makely

o~ | * "
_{\ YO cameetp 7o plant and Domestic use
& 2 ey

P-1051 AfE O CT-3Make Up g :
M Water i

PA-L{1/3[4 Desrestr—— Storage
::' i Tank

A Plantz {
P-L0LE PA-L2/3/4 Serubbygr

P ¢

Pump
1 P-106L
2 P-L0514/B
3 P-LD0LA/E
4 P-1082
5 P-LOSLL/D

Raw water caparity {reservior 1 and 2)
Reserviar-3

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 25 of 45




G ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Water Metering Systems

Monitoring consumption is the most important prerequisite for efficient water
management. Thus, in the water supply network, it is necessary to have a robust
system of monitoring consumption. During the audit, the available flow meters were
identified, and their working conditions reviewed.

Table 8 : List Of Water Flow Meters

Location Reviewed for workings
MIDC inlet Satisfactory
Rain Water System Satisfactory
CT-1 makeup Satisfactory
CT-2 makeup Satisfactory
CT-3 makeup Satisfactory
CT-4 makeup Satisfactory
CT-5 makeup Satisfactory
New DM inlet Satisfactory
PA-4 DM inlet Satisfactory
Old DM inlet Satisfactory
Potable water inlet Satisfactory

LDOO\IO\U'I-bU)Nl—"

[
o

(I
=

IGPL has installed Turbine type Flow Meter at the MIDC intake line and records water
receipt on daily and monthly basis. Audit team has noted that the water meter is in
working condition and verifies the meter reading with a portable ultrasonic meter
reading during field measurement.

IGPL undertakes calibration of respective inhouse flow meters every year from a
NABL certified lab. MIDC water flow meter does not require frequent calibration and
is under the purview of MIDC department for calibration required if any.

Table 9 : Calibration Details of Water Flow Meters

Water Source Meter Sr. No. \ Date of Calibration
MIDC 3000358 13-09-2019
CT-1 1502184 18-12-2023

CT-1 1502185 18-12-2023
CT-3 1005788 18-12-2023
CT-4 1027 05-01-2024
CT-5 123403505 06-02-2023
NDM inlet 1289 05-01-2024
Potable inlet 1209 18-12-2023

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 26 of 45




€ eneroy
Water Audit Report for M/s I G Petrochemicals Ltd.

4 WASTE WATER TREATMENT & RECYCLE

Waste Water Generation

Waste water is generated from process operations as well as from Utility sources.
Process waste water generation typically averages around 75 m3/day. Similarly,
inorganic waste water generation from utility sources is near 265 m3/day. Major
source of waste water generation is CT Blowdown and is average 177 m3?/day. Other
major effluent source is DM plant regeneration water and is 88 m3/day.
Total effluent generated is average 340 m3/day. Of this, the Inorganic effluent
quantity (CT B/d 177 m3/d & DM 88 m3/d) is 265 m3/day and is processed in RO
plant. RO plant reject is 72 m3/day and this alongwith other process effluent is taken
to MEE/ATFD.

Table below gives the Summary as well as month wise effluent water generated at
plant premises from all sources.

Table 10 : Summary of Waste Water Generation From All Sources

Sr. Effluent Generation
Source

FY 2023-24 FY 2024-25 Average

m3/day

m3/day

m3/day

Process plant Effluent

64

86

75

DM plant Effluent

82

93

88

CT blowdown Effluent

159

195

177

Total Effluent

306

374

340

Table 11 : Monthwise Waste Water Generation From All Sources

Month-year

PA

Organic Effluent generation

MA

DEP

ATFD

Wet

Inorga
DM plant

ic Effluent
CT blow

m3

m3

m3

m3

m3

m3

m3

Apr-23

576

270

112

330

295

2018

5711

May-23

569

361

149

274

602

1340

6076

Jun-23

700

312

162

308

575

1701

4961

Jul-23

693

434

135

347

305

2686

6077

Aug-23

935

159

157

360

249

3258

3887

Sep-23

711

152

140

342

307

3072

4046

Oct-23

628

278

229

356

293

4180

3534

Nov-23

628

359

191

328

200

3380

3443

Dec-23

916

476

178

350

227

2284

4100

Jan-24

385

154

353

401

2302

4771

Feb-24

993

322

128

322

378

1934

5587

Mar-24

855

456

118

358

636

1893

5852

Apr-24

958

489

100

299

311

2444

6168

May-24

979

500

240

351

325

2217

6318

Jun-24

1131

344

178

350

602

2004

4769

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra

Page 27 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Month-year Organic Effluent generation
Jul-24

Aug-24

Sep-24

Oct-24

Avg FY 2023

Avg FY 2025

Overall Avg

Plant management has installed electrolytic system for reduction of cooling tower
TDS and optimising blow down at all Major Cooling Towers namely for PA 1, PA 2, PA
3, PA 4 & PA 5 plants.

The Organic effluent and RO reject having higher TDS are treated at MEE plant and
water recovered for use as CT makeup. Inorganic effluent stream is treated at ETP
plant comprising various stages and including RO unit for part waste water recovery.
MEE and ETP — RO processes are detailed below.

Waste Water Treatment Facility & Process

IGPL has an installed effluent treatment capacity of 876 m3/day, designed to handle
220 m3/day of organic effluent and 656 m3/day of advanced tertiary treatment
system to handle both inorganic effluent and treated organic effluent. ETP Process in
brief is presented below.

Primary Treatment: The incoming process effluents from the plant are subjected to
oil removal in an oil & grease trap. The trap is provided with a slotted pipe for
skimming the oil collected at the surface of the tank. The oils are directed near the
oil drainpipe collected in drums.

The effluent devoid of oils flows by gravity to the Equalization cum Neutralization
tanks. Here hydraulic & organic fluctuations are taken care by mixing of effluents via
air blowers. The effluent from the DM plant is collected in a separate equalization
cum neutralization tank. For neutralization of effluents, acid and caustic dosing tanks
are provided. For settling of suspended solids, Polyelectrolyte/alum is added. The pH
of the effluent is adjusted to be around 6.5 — 8.0 in equalization/neutralization tanks.

When COD of incoming effluents is high, it can be taken in emergency holding tank.
The effluent after neutralization is pumped to flash mixer by centrifugal pumps.
Required solution of alum as coagulant and Polyelectrolyte as flocculent is dosed in
the flash mixer. The effluent along with the flocculent flows to the primary clarifier
for separation of solids. The solids settle at the bottom of the Primary clarifier as
primary sludge, it is then pumped to sludge collection tank.

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 28 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Secondary Treatment : The supernatant from primary clarifier flows via gravity to
Trickling Filter Sump. The effluent is pumped to trickling filter with the help of
re-circulation pumps at a specified rate. The effluent is spread over filter media with
the help of rotary distributor. The effluent percolates down through the media bed.
The effluent is diverted to two compartments of the tricking filter sump. Effluent
from one compartment of the sump is continuously re-circulated along with the
primary treated effluent. Effluent from second section is pumped to Aeration tank
for biodegradation of effluents along with addition of nutrients. Oxygen required for
the bio mass is provided by the retrievable diffuser system. The effluent along with
the bio mass flows by gravity to secondary clarifier. Settled sludge is re-circulated
back to the aeration tank to maintain a required concentration of sludge in the
Aeration tank. Excess sludge generated is pumped to Sludge Sump to feed the
centrifuge.

Tertiary Treatment: Tertiary treatment includes pumping the effluent through Multi
Grade Filter and Activated Carbon Filter for removal of suspended solids & dissolved
organic matter. The final treated effluent is collected in a final collection sump. From
the final treated effluent sump the treated effluent is pumped to MIDC underground
line & is carried to CETP.

Sludge Handling: Sludge is being handled in centrifuge and in filter press. Filtrate is
sent to backwash sump for re-treatment. Sludge is disposed to disposal site
CHWTSDF, Taloja.

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 29 of 45




Water Audit Report for M/s I G Petrochemicals Ltd.

G ENERGY

Figure 9 : ETP Plant Schematic Flow Diagram

Process effluent
from PA, MA E
DEFP plant

Diland gres e
separation tank

Equalization /
Neutralzation
ank

Blendingtank

Coagulation Tank

Trickling filter
feed tank

Primary clarifier

Flocculator

Flash Mixer

Lime
neutralization
tank

Tridkling fiter

Sludgesump

Centrifuge

Sludee to HW
storage

To CHWTSDFfor
disposal

I

Trickling filter
settling tank

Aeration Tank

Secondary
clarifier

Treated effluem
FPSFfeed tank

Strainer

Bas ket filter

Final treated
water sump

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra

Page 30 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Multiple Effect Evaporator (MEE) Unit

Based on the waste water source, following schematic describes the effluent
treatment pathway. Process effluent from PA/MA plant, DEP & domestic effluent is
treated at ETP and subsequently sent to CETP as per norms. CT blow down and DM
plant effluent back wash are treated at ETP in HRSCC followed by UF & RO process
steps for part recovery and recycle use. Process effluent from MA plant, scrubber
effluent and RO plant rejects are treated at MEE unit. All the MEE condensate is
recovered and transferred to CT as makeup thus reducing equivalent raw water
usage.
Figure 10 : ETP Pathways Schematic Flow Diagram

Effluent Treatment Pathways

A) PA K MA Process Plant
Effluent
B) DEP Process Plant
Effluent
C} Domestic Effluent

| l

After Treatment CETP Treatment in HRSCC
Discharge followed by UF /RO,

A) Utilities cooling tower A) MA Caustic Effluent
blow down B) Heater Scrubber
8) DM Plant regeneration Neutralized Effluent
effluent C) RO Reject

Treatment in ZLD

Waste water generated at the plant premises is entirely collected and received at the
in-house Effluent Treatment Plant (ETP) unit. ETP capacity at the plant for handling &
treating liquid effluent is 220 m3/day. Normal process (Weak Stream) effluent
generated during FY 2023-24 is average 349 m3/day and for year 2024-25 is 374
m3/day. Average for both years is 361 m3/day. A major part of the effluent generated
is processed in ETP and RO section for recovery and the RO reject along with Organic
effluent (Strong stream) is pumped to a Multiple Effect Evaporator (MEE) Unit, the
recovered vapour condensate is used in CT Makeup.

The MEE — unit comprises of the following,

The MEE unit is a Quadruple Effect Forced Circulation type Evaporator. Rated MEE
capacity is 130 KLD water evaporation rate. Unit is Steam heated with LP steam at
1.5 kg/cm?g.

Normal effluent Feed Rate is 6.5 T/hr having solids concentration of 2.5% (w/w) and
COD content of 900 ppm.

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 31 of 45




‘ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Product rate achieved is 0.36 T/hr at a concentration of 45%.
Evaporation rate achieved is thus nearly 6.139 T/hr water, which is recovered for use
as CT makeup.

The ETP & MEE systems recover average 251 m3/day (70%) waste water for use as
CT makeup and balance treated effluent (average 108 m3/day, viz, 30%) is sent to a
Common ETP system operated by MIDC for final disposal and is as per present
norms.

Effluent Stream’s Generation & Recovery Data

Table below gives the statement for month wise data for waste water treated and
water recovery achieved for recycle. Recycled & treated effluent water is reused as
CT makeup.

Average recycled water quantity is around 251 m3/day and is 70% of the total
effluent generated (361 m3/day).

Table 12 : Monthwise Waste Water Treated & Recovery

Month-year RO RO reject ETP to MEE Condensate Total Waste
Permeate CETP feed generated Water
from MEE Recovery
m3 m3 m3 m3 m3 m3 (Permeate
+ MEE cond)
Apr-23 4399 2094 3645 2422 2286 6685

May-23 4216 2100 3841 3078 2883 7099

Jun-23 4850 2593 2666 2938 2740 7590

Jul-23 3477 1781 2484 3088 2883 6360

Aug-23 4268 1768 2583 3846 3656 7924

Sep-23 3872 2171 2445 4192 3982 7854

Oct-23 4367 2270 2591 4324 4092 8459

Nov-23 5306 2335 2414 4007 3840 9146

Dec-23 4135 1930 2537 3981 3835 7970

Jan-24 4371 2465 2624 3985 3705 8076

Feb-24 3719 2224 3308 3755 3545 7264

Mar-24 3958 2729 3369 4529 4313 8270

Apr-24 3662 2611 4992 4375 4180 7841

May-24 3970 2558 4553 4043 3769 7739

Jun-24 3643 2318 2670 3268 2969 6611

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 32 of 45




‘ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Month-year RO RO reject Condensate Total Waste
Permeate generated Water
from MEE Recovery

Avg FY 2023-24
Avg FY 2024-25 as on Oct 24
Avg per day

Avg per day
Overall Average

Rain Water Harvesting

Plant has implemented surface run off and available roof top based rain water
harvesting system. Harvesting rainwater from roof-tops is an easy and eco-friendly
method of augmenting plant level water availability. Roof-top rainwater harvesting
involves diverting and recharging rainwater that falls on the building roofs / terraces
to respective collection tanks on ground. Rain water harvesting system includes plant
building roofs / terraces, paved flooring, water channels and collection tanks with
level based pumping units. The rainfall runoff has been diverted to the artificial
recharge system through the drain system constructed. This method has proved very
effective for the plant and has assisted in reducing fresh water intake and also
augmenting the ground water level of the area.

Plant has collected 6073 m? of rain water in FY 2022, 13220 m3 in FY 2023 and has
improved it further to 20354 m3 in FY 2023-24 and 25736 m? in FY 2024-25. Overall
the present FY 2024-25 rain water harvested is nearly 2.1% of the total raw water
usage as compared 1.43% of last audit report of FY 2023. Although quantity is small,
plant management is undertaking continued efforts to augment the same through
better collection efficiency, maintaining clean water channels and minimizing over
flow from collection tanks.

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 33 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

Figure 11 : Rain Water Harvesting System Schematic Diagram

Rain Water harvesting system schematic diagram

RAW WATER RESERVOIR

ER
150 MM © PIPE CONNECTING s
150 MM © PIPES (2NOS) FILTERATION CHAMBER T8\
NGy Bk e COLLECTION TANK

RWH UNIT NO. 2
|

3 ¥S30010Y NY A8 Q30NA0¥d

NOISH3A IN3ONL

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 34 of 45




- € enency
Water Audit Report for M/s I G Petrochemicals Ltd. 71 SOWTION

Figure 12 : Rain Water Harvesting System Pit & Pumping System at Tank Farm Area

Plant has installed 5 nos above rain water pit and pumping system to augment its
rain water harvesting system capacity and reduce raw water consumption from
MIDC & tanker source.

Water Audit Report — M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra Page 35 of 45




{ ENERGY

Water Audit Report for M/s I G Petrochemicals Ltd.

5 WATER CONSERVATION OPPORTUNITIES

Water Conservation

Water savings can be achieved in industry through a combination of changing
behavior, modifying and/or replacing equipment with water saving equipment to
reduce overall water consumption and increase internal reuse.
Water savings starts with,
o Assessing the current water usage and identifying waste streams.
o Build understanding among employees and co-workers about importance of
water conservation.
Make them aware of water scarcity issues and impact of water conservation
practices.
Educate employees so that they will be able to identify problems and generate
solutions to reduce water use within the company.
Engage employees in problem-solving to reduce water usage.
Apply sub metering to determine use by location or equipment.
Calculate average water use by department or process. Rank
processes/departments by water use to determine where to focus conservation
goals.
Survey plant operations to determine areas where water is wasted or could be
reused.
o Check piping regularly and identify leaks.